
NPDES PERMIT NO. NM0028827 

FACT SHEET 

 

FOR THE DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

(NPDES) PERMIT TO DISCHARGE TO WATERS OF THE UNITED STATES 

 

APPLICANT:  

 

City of Las Vegas WWTP 

905 12th Street 

Las Vegas, NM 87701 

 

ISSUING OFFICE: 

 

U.S. Environmental Protection Agency  

Region 6  

1201 Elm Street, Suite 500  

Dallas, Texas 75270 

 

PREPARED BY: 

 

Matias C. Fernandez  

Life Scientist  

Permitting & Water Quality Branch (6WD-PE) 

Phone: (214) 665-2754 

Email: fernandez.matias@epa.gov 

 

DATE PREPARED: 

 

April 05, 2022 

 

PERMIT ACTION 

 

Proposed reissuance of the current NPDES permit issued March 23, 2017 with an effective date 

of May 1, 2017, and an expiration date of April 30, 2022. 

 

RECEIVING WATER – BASIN 

 

Gallinas River – Pecos River Basin 

 

 



PERMIT NO.  NM0028827                 FACT SHEET    Page 2 of 24 

DOCUMENT ABBREVIATIONS 

 

In the document that follows, various abbreviations are used.  They are as follows:   

 

4Q3   Lowest four-day average flow rate expected to occur once every three-years 

BAT  Best available technology economically achievable 

BCT  Best conventional pollutant control technology 

BPT  Best practicable control technology currently available 

BMP   Best management plan 

BOD  Biochemical oxygen demand (five-day unless noted otherwise) 

BPJ   Best professional judgment 

CBOD  Carbonaceous biochemical oxygen demand (five-day unless noted otherwise) 

CD   Critical dilution 

CFR  Code of Federal Regulations 

cfs   Cubic feet per second 

COD  Chemical oxygen demand 

COE  United States Corp of Engineers 

CWA  Clean Water Act 

DMR  Discharge monitoring report 

ELG  Effluent limitation guidelines 

EPA  United States Environmental Protection Agency 

ESA  Endangered Species Act 

E. coli  Escherichia coli 

FCB  Fecal coliform bacteria 

FWS   United States Fish and Wildlife Service 

ug/l   Micrograms per liter (one part per billion) 

mg/l  Milligrams per liter (one part per million) 

MGD  Million gallons per day 

NMAC  New Mexico Administrative Code 

NMED  New Mexico Environment Department 

ng/l   Nanograms per liter (one part per trillion) 

NMIP  New Mexico NPDES Permit Implementation Procedures 

NMWQS New Mexico State Standards for Interstate and Intrastate Surface Waters 

NPDES  National Pollutant Discharge Elimination System 

MQL  Minimum quantification level 

O&G  Oil and grease 

POTW  Publically owned treatment works 

RP   Reasonable potential 

SIC   Standard industrial classification 

s.u.   Standard units (for parameter pH) 

SWQB  Surface Water Quality Bureau 

TDS  Total dissolved solids 

TMDL  Total maximum daily load 

TRC  Total residual chlorine 

TSS   Total suspended solids 

UAA  Use attainability analysis 

USGS  United States Geological Service 

WET  Whole effluent toxicity 

WQCC  New Mexico Water Quality Control Commission 

WQMP  Water Quality Management Plan 

WWTP  Wastewater treatment plant 

 

 



PERMIT NO.  NM0028827                 FACT SHEET    Page 3 of 24 

I.  CHANGES FROM THE PREVIOUS PERMIT 

 

Changes from the previously issued permit with an issue date of March 23, 2017, an effective 

date of May 1, 2017, and an expiration date of April 30, 2022, are: 

 

• Reduction of Mercury and Bis(2-ethylhexyl)Phthalate monitoring frequency to 

once per week due to compliance with limits in the last permit cycle. 

• BOD5 limits were changed from 30 mg/l (30-day) / 45 mg/l (7-day) to 20 mg/l 

(30-day) / 26 mg/l (7-day) based on DO modeling results.  

 

II.  APPLICANT LOCATION and ACTIVITY 

 

As described in the application, the facility is located on South Highway 85 (0.5 mile south of 

Las Vegas) in the City of Las Vegas, San Miguel County, New Mexico.   

 

Under the Standard Industrial Classification Code 4952, the applicant operates a POTW with a 

design flow capacity of 2.50 MGD serving a population of approximately 15,000.  The facility 

operates an activated sludge process. The entrance works consist of a 12-inch Parshall flume, a 

basket-type fine screen, aerated grit chamber, hydro-gritter system and grease skimmer.  

 

Grit is removed from the bottom of the grit chamber via grit pumps and is sent to the grit 

cyclone. The separated water is directed back to the flow through the plant. The solids are then 

sent to the grit classifier, where the rest of the water and some organic material are sent through 

the plant, while the heavy organic material and grit is washed and deposited in a dumpster for 

final disposal at a landfill.  

 

The influent passes to an internal lift station, then into two aeration basins along with Return 

Activated Sludge (RAS). The aeration basins are designed to remove the nitrogen by means of a 

nitrification-denitrification process. The aeration basins are equipped with a fine bubble aerations 

system and submersible mixers. Wastewater exits the aeration basins and is split into two 

secondary clarifiers.  Floating solids are removed by a skimmer arm, sent to the clarifier’s 

hoppers, and pumped back to the head of the aeration basin.  RAS is drawn continually from the 

bottom of the two secondary clarifiers and sent back to the aeration basins. From the aeration 

basins, the water flows to secondary clarifiers and disk filters. Ultraviolet disinfection of the 

effluent is done following the filtration. Filtration is only done during irrigation season to prevent 

small solids from clogging the sprinklers – it is not done during the normal discharge to the river. 

Once the effluent has passed through polishing and UV disinfection it moves to the effluent 

transfer pump station.  

 

From the effluent transfer pump station, the treated effluent can be discharged to the Gallinas 

River by gravity or pumped into a storage tank for chlorination when the facility is sending water 

within the city limits for reuse purposes.  

 

To enhance the disinfection of the reclaimed effluent the facility is equipped with an on-site 

hypochlorite generation system. A booster pumpstation for pumping the effluent into the reuse 



PERMIT NO.  NM0028827                 FACT SHEET    Page 4 of 24 

lines is also installed at the facility. The waste activated sludge is stabilized in the aerobic 

digesters and thickener tank, and then sent to the injection site. Reclaimed effluent is disposed of 

through an ongoing land application program that included sprinklers irrigation of city parks and 

ball fields, New Mexico Highlands University golf course, and PNM tanks for other uses 

permitted to those entities through their own New Mexico Environment Department discharge 

permit 

 

The water that is not sent out for reuse enters an effluent basin that contains a wet well, flow 

meter, 18-inch Cipoletti (trapezoid) weir, and discharge pipe. An ISCO automatic sampler is 

housed in a refrigerator and located on a floor grate over the weir. The permittee collects its 

effluent samples just below the weir. The treated wastewater continues via gravity flow for 

approximately 700 feet through an underground pipe to the outfall located on the bank of the 

Gallinas River.    

 

As described in the application, the facility is located at 2000 E of I-25 & Grand Avenue in the 

City of Las Vegas, San Miguel County, New Mexico.  The effluent from the treatment plant is 

discharge into the Gallinas River (Perennial prt Aguilar Creek to Pecos Arroyo) in Segment No. 

20.6.4.220 of the Pecos River Basin.   

 

Discharges are located on that water at: 

 

Outfall 001: Latitude 35 33' 59.68" North and Longitude 105 12' 42.37" West 

 

During the most recent inspection on Jun 6, 2019 the facility received an overall rating of 

“unsatisfactory” in their operation and maintenance evaluation as reported on EPA ICIS 

(Integrated Compliance Information System). The report states that deficiencies were observed 

for “Potential failure to complete or submit a notification, report, certification, or manifest”, 

“Potential failure to follow a required sample monitoring procedure or laboratory procedure”, ” 

Potential failure to identify or manage a regulated waste or pollutant in any media”, and 

“Potential failure to maintain/inspect/repair meters, sensors and recording equipment”. On May 

7, 2018 the facility was issued an administrative order (AO) for NPDES permit violations for 

Total Aluminum violations and not submitting discharge monitoring reports (DMRs). There have 

been a total of twelve reported effluent limit violations, all for Total Aluminum, in DMRs 

submitted on 1/15/2022, 10/15/2021, 9/15/2020, 2/15/2020, 11/15/2019, 5/15/2019, 1/15/2019, 

8/15/2018, 1/15/2018, 11/15/2017, 10/15/2017, and 9/15/2017.  

 

III.  EFFLUENT CHARACTERISTICS 

 

A quantitative description of the discharge(s) described in the EPA Permit Application Form 2A 

received January 27, 2022, are presented below: 

 

     POLLUTANT TABLE - 1 

        

Parameter Avg Max 

(mg/l unless noted) 

Flow, million gallons/day (MGD) 2.5 2.5 



PERMIT NO.  NM0028827                 FACT SHEET    Page 5 of 24 

Parameter Avg Max 

(mg/l unless noted) 

Temperature, winter  13 °C 14 °C 

Temperature, summer 22 °C 24 °C 

pH, minimum, standard units (SU) N/A 7.08 

pH, maximum, standard units (SU) N/A 8.12 

Biochemical Oxygen Demand, (BOD) 3.77 4.64 

Fecal Coliform (FCB) (bacteria/100 ml) 3.5 22 

Total Suspended Solids (TSS) 3.34 5.80 

Ammonia (NH3) 0.4175 2.10 

Chlorine, Total Residual (TRC) 0.00 0.01 

Dissolved Oxygen (minimum) 6.83 6.93 

Total Kjeldahl Nitrogen (TKN) 2.48  7.0 

Nitrate plus Nitrite Nitrogen 0.5 1.5 

Oil and grease 23.07 35 

Phosphorus, Total 1.16 1.8 

Total Dissolved Solids (TDS) 588 882 

Antimony, ug/l ND ND 

Arsenic, ug/l ND ND 

Beryllium, ug/l ND  ND 

Cadmium, ug/l ND ND 

Chromium, ug/l ND ND 

Copper, ug/l 1.83 2.3 

Lead, ug/l 0.147 0.22 

Mercury, ug/l .0048 0.0123 

Nickel, ug/l ND ND 

Selenium, ug/l ND ND 

Silver, ug/l ND ND 

Thallium, ug/l ND ND 

Zinc, ug/l 48.6 49 

Cyanide, ug/l ND ND 

Total Phenolic Compounds, ug/l ND ND 

Hardness (as CaCO3) 250 260 

Acrolein, ug/l ND ND 

Acrylonitrile, ug/l ND ND 

Benzene, ug/l ND ND 

Bromoform, ug/l ND ND 

Carbon Tetrachloride, ug/l ND ND 

Clorobenzene, ug/l ND ND 

Chlorodibromo-Methane, ug/l ND ND 

Chloroethane, ug/l ND ND 

2-Chloro-ethylvinyl Ether ND ND 

Chloroform, ug/l 0.38 0.65 

Dichlorobromo-Methane ND ND 

1,1-Dichloroethane ND ND 



PERMIT NO.  NM0028827                 FACT SHEET    Page 6 of 24 

Parameter Avg Max 

(mg/l unless noted) 

1,2-Dichloroethane ND ND 

Trans-1,2-Dichloro-Ethylene ND ND 

1,1-Dichloroethylene ND ND 

1,2-Dichloropropane ND ND 

1,3-Dichloro-Propylene ND ND 

Ethylbenzene ND ND 

Methyl Bromide ND ND 

Methyl Chloride ND ND 

Methylene Chloride ND ND 

1,1,2,2-Tetrachlor-Ethane ND ND 

Tetrachloro-Ethylene ND ND 

Toluene ND ND 

1,1,1-Trichloroethane ND ND 

1,1,2-Trichloroethane ND ND 

Trichloroethylene ND ND 

Vinyl Chloride ND ND 

P-Chloro-M-Cresol ND ND 

2-Chlorophenol ND ND 

2,4-Dichlorophenol ND ND 

2,4-Dimethylphenol ND ND 

4,6-Dinitro-O-Cresol ND ND 

2,4-Dinitrophenol ND ND 

2-Nitrophenol ND ND 

4-Nitrophenol ND ND 

Pentachlorophenol ND ND 

Phenol ND ND 

2,4,6-Trichlorophenol ND ND 

Acenaphthene ND ND 

Acenaphthylene ND ND 

Anthracene ND ND 

Benzidine ND ND 

Benzo(A)anthracene ND ND 

Benzo(A)pyrene ND ND 

3,4 Benzo-fluoranthene ND ND 

Benzo(GHI)perylene ND ND 

Benzo(k)fluoroanthene ND ND 

Bis(2-chloroethoxy)methane ND ND 

Bis(2-chloroethyl)ether ND ND 

Bis(2-chloroiso-propyl)ether ND ND 

Bis(2-ethylhexyl)phthalate, ug/l 0.24 0.72 

4-Bromophenyl phenyl ether ND ND 

Butyl benzyl phthalate ND ND 

2-chloronaphthalene ND ND 



PERMIT NO.  NM0028827                 FACT SHEET    Page 7 of 24 

Parameter Avg Max 

(mg/l unless noted) 

4-chlorophenyl phenyl ether ND ND 

Chrysene ND ND 

Di-N-butyl phthalate ND ND 